
 
 
 

The  following  documentation  is  an  electronically‐
submitted  vendor  response  to  an  advertised 
solicitation  from  the  West  Virginia  Purchasing 
Bulletin  within  the  Vendor  Self‐Service  portal  at 
wvOASIS.gov.  As part of the State of West Virginia’s 
procurement  process,  and  to  maintain  the 
transparency  of  the  bid‐opening  process,  this 
documentation  submitted  online  is  publicly  posted 
by  the  West  Virginia  Purchasing  Division  at 
WVPurchasing.gov with any other vendor responses 
to  this  solicitation  submitted  to  the  Purchasing 
Division in hard copy format. 
 





Date Printed: Aug 30, 2023 Page: 1 FORM ID: WV-PRC-SR-001 2020/05

Department of Administration
[...]
Mr. Pontzer worked with the PA DEP BAMR, Division of Project Development 
to evaluate civil, mining, and environmental engineering problems to prioritize 
and develop abandoned coal mine reclamation projects.  He planned and 
performed field investigations of abandoned mine lands to determine the 
location, extent, and impact of hazards, health and safety problems, 
environmental degradation, and past mining as it relates to the general public 
and property owners.  This information was used to recommend types of 
reclamation work and to estimate reclamation costs.    

 

Banning No. 4 Mine Water Treatment, Clean Streams Foundation, PA 
The existing mine water treatment plants at Banning and Euclid Mines are over 
50 years old and are to be replaced with one large, centralized mine water 
treatment plant near West Newton, PA. The project includes developing a 
customized design to improve the treatment process to reduce or eliminate the 
need for chemical reagents at the new treatment plant.  Mr. Pontzer is part of 
the Kleinfelder project team and his duties include the design of a passive 
treatment wetland and review of the overall treatment plant design.   

 

Loyalsock Creek (White Ash #3) Passive Treatment System Design 
Project 
Kleinfelder was recently awarded a contract by PA DEP BAMR to redesign two 
large passive treatment systems on the two largest underground mine tunnel-
outfall AMD discharges entering Loyalsock Creek from in Sullivan County, PA.  
Designs will include more effective and easier to maintain discharge captures 
and bypasses, large upflow flushable oxic limestone drains (OLD), and the 
installation of flush ponds to capture metal precipitation.  Mr. Pontzer will be 
involved with the field investigations, collection of water quality and site data, 
and the design of the treatment systems.    

 
 

Years of Experience  
24 Years 

 

Education 
Bachelors, Geo-
Environmental Engineering, 
Penn State University, 
University Park, PA, 1995 

 

Masters, Engineering -
Environmental Pollution Cont. 
Penn State University, 
University Park, PA 1997 

 

Certification 
(PE), No. PE070696, PA 

 

Work History 
Blazosky Associates, Inc. 
(now BAI Group) 
Professional Engineer 
State College, PA 
2009-2011 
 
PA DEP 
Bureau of Abandoned Mine 
Reclamation 
Civil Engineer  
Harrisburg, PA 
2013-2015 
 
PA DEP  
Moshannon District Office 
Watershed Manager/ 
Compliance Specialist 
Philipsburg, PA 
2015-2023 
 
Kleinfelder Inc. 
AMD/AML Design Lead, 
Abandoned Mine Program 
Centre Hall, PA 
2023-Present 
 
 



 

Eric Oliver 
Project Professional 
Mr. Oliver has 27 years of experience in mine reclamation, permitting, and 
compliance. As a Mine Inspector for the Commonwealth of PA DEP, he was 
responsible for overseeing coal and non-coal mines for adherence to regulations 
and permitted conditions. He also was part of new mine permitting and revisions 
to permits under his inspection. As a Mineral Resources Program Specialist, he 
managed bonding and bond forfeitures. He worked with surety companies to 
develop special mine reclamation and closure projects. His specialties include 
mine mapping, reforestation, revegetation, soil amendments, site stabilization, 
project design and management, and project collaboration. As a member of 
IUOE Local 66, Mr. Oliver gained a vast amount of training and experience in 
the construction industry. He held Journeyman status after completing their 4-
year apprenticeship.  

 

Selected Project Experience 

Round Knob Mine Bond Forfeiture Reclamation Project, Huntingdon 
County, PA, 2017-2019 
Mr. Oliver worked with a mine bond surety company, PA DEP, local watershed 
groups, and OSM to reclaim a mine that was left abandoned when the mining 
company filed bankruptcy. The project was complicated by both AMD and AML 
that needed to be treated and reclaimed. The project was completed with 
alliances with several NGOs to reclaim the site. This project received an award 
from the Appalachian Regional Reforestation Initiative (ARRI) for its successful 
completion. 

 

Flight 93 Memorial Reforestation Project, Somerset County, PA 2017-
2023 
At the direction of the National Park Service, Mr. Oliver worked to reforest legacy 
mine land that surrounded Flight 93 Memorial. Many groups were involved with 
the design, planning, and execution of this project, including the NPS, OSM, PA 
DEP, Friends of Flight 93, and DCNR Forestry. Over 150,000 trees were planted 
on over 200 acres. This project has been showcased by several news agencies 
and other promotional outlets for the reforestation that was completed with all 
volunteer tree planters. 

 

Altoona Water Authority Kittanning Run Project, Blair County, PA 2021-
2022 
Mr. Oliver worked with the AWA, PEC, SRBC, GFW and PA DEP BAMR to 
successfully reforest 188 acres of previously mined land that had been 
purchased by the AWA. Nearly 100 acres of this project was on land that the 
BAMR had just completed the backfilling of several thousand feet of dangerous 
highwall. The remaining portion was on legacy mined land. The focus of the 
project was to reforest and protect the AWA watershed that serves nearly 70,000 
people. 

 

Various Mine Reclamation Projects, throughout PA, From 1985 To 2023 
In various roles at PA DEP, Re-Klaim, GeoTech, and at many coal and non-coal 
mining sites, ranging from conceptual layout, design, permitting, construction, 
and final reclamation, Mr. Oliver has managed projects that have led to permit 
releases, full compliance with DEP regulations, and reduced operating costs for 
the owners of the sites involving both land reclamation and AMD mitigation. 

 
 

Years of Experience  
27 years 

 

Education 
Bachelors, Earth Science, 
Clarion University of PA 

Master’s Certificate, 
GIScience, Pennsylvania 
State University, World 
Campus 

 

Work History 
Re-Klaim Reclamation 
Service,  
Houtzdale, PA, 
1985-2000 

International Union of 
Operating Engineers Local 66,  
Pittsburgh, PA 
2000-2006 

Pennsylvania DEP, 
Philipsburg, PA  
2006-2011 and 2014-2023 

GeoTech Engineering Inc.,  
Morrisdale, PA 
2011-2014 

Kleinfelder Inc.,  
Centre Hall, PA 
2023-present 



 

Shugen Pan 
Senior Process Engineer / Project Management / Environmental 
Engineering 

Water Resources - Principal Professional 
Dr. Pan has 22 years of experience in industrial (primarily mining, power, and 
steel industries) and municipal water and wastewater treatment systems. His 
projects include treatment process evaluation, feasibility studies, conceptual 
and detail design, construction phase service, and system start up and 
performance testing. His roles ranged from project/design engineer to process 
expert leading multi discipline teams in complex treatment plants design. His 
expertise includes membrane systems (microfiltration/ultrafiltration/nano 
filtration/reverse osmosis), conventional coagulation and lime softening 
processes; (high rate) clarification, multimedia filtration, greensand filtration, ion 
exchange resin, granular activated carbon/powdered activated carbon 
technologies. His experience includes disinfection byproduct control, taste and 
odor control, arsenic, iron, manganese, nitrate and PFAS treatment. His 
experience also included booster pump stations, chemical storage and feed 
systems, and fluoridation for treatment plants and groundwater wells. 

Selected Project Experience 

Banning #4 Mine Water Treatment Facility, Clean Stream Foundation, 
Rostraver Township, PA , From Jan 16,2023 To March, 2024 
Project is a new 6500 GPM active treatment plant to control mine pool water 
elevation and treat the pumps mine water to remove reduce iron and aluminum 
from the mine water before discharge to the Youghiogheny River. Treatment 
process include three stage reaction tanks, a flocculation tank and two 112-feet 
diameter clarifiers. The settled solids are recirculated to the reaction tanks to 
enhance oxidation and precipitation of the solids. Excess solids are injected into 
the mine pool. The treatment facility also includes an operations building and 
polymer make down and feed system.  

P-First Solar PGT-4 R&D Facility, First Solar, Inc., Walbridge, OH, From 
01-2023 To 08-2023 
Design and engineering services for UPW and WWT at First Solar's PGT-4 R&D 
facility in Perrysburg Ohio. The UPW process consists of softening, granular 
activated carbon, two pass reverse osmosis, UV-TOC oxidation, and continuous 
electro deionization (CEDI). The capacity of the UPW system is 300 GPM high 
purity water.  The project also includes a 300 GPM wastewater treatment 
system, process equipment including raw water storage tanks, pH neutralization 
tanks, coagulation flocculation clarification system, and filter press for solids 
processing. The clarified wastewater is filtered with multi-media filter and 
polished with two stage ion exchange to remove trace level of heavy metals 
before discharged to the sewer. 

SRBC- Morris Run Active Treatment Plant, Susquehanna River Basin 
Commission, Harrisburg, PA, From 02-2022 To 08-2023 
Principal Engineer leading the process design for the 15 MGD ATP of 
abandoned mine discharge (AMD) water using two 112-foot diameter clarifiers 
and a series of reaction tanks to allow for mixing of hydrated lime prior to 
clarification. The design includes approximately 9 miles of PVC force main 
piping required to convey water to the ATP and to final discharge locations as 
well as piping to transport sludge resulting from the treatment process to 
injection wells located a mile north of the ATP. A total of 5 pump stations are 
being designed to accomplish the project objectives. Kleinfelder is providing all 
architectural, electrical, and mechanical design services for the pump stations 
and the buildings at the ATP site. 

 

 
 

Years of Experience  
22 years 

Education 
Doctorate, Environmental 
Engineering, University of 
Kansas, Lawrence, KS, 2001 

 

Registrations 
Professional Engineer (PE)-
Chemical, No. 6191, CA 

 

Certifications 
Board Certified Environmental 
Engineer (BCEE), No. 
10/10006, AAEES 

 

Professional Affiliations 
American Water Works 
Association, From date: 
06/01/1998 

 



 

Benbow Water Treatment System, Stillwater Mining Company, MT, From 12/31/2014 To 12/31/2016 
Lead process engineer for conceptual and detailed design of the project. The project is a 1000 GPM mine drainage 
treatment plant for reuse in the mine. Treatment process includes reaction tank and high-rate clarification. The 
design includes sludge recycling to improve system performance and chemical utilization. Chemicals used in the 
treatment process include coagulant and polymer. The project also includes a 300 GPM wastewater treatment 
system with moving bed bioreactor (MBBR) to remove total nitrogen from the wastewater.  

Eagle Mine Mill Water Treatment Plant, Champion, MI, From 12/31/2015 To 12/31/2016 
Lead process engineer for this project from proposal through conceptual and detailed design, construction, startup 
and performance testing. The scope of the project is a 2000 GPM water treatment plant to treat tailings pond water 
for discharge. Primary contaminants of concern in the water are iron, aluminum, arsenic, and heavy metals including 
mercury. The treatment process includes coagulation, metal precipitation, clarification, and ultrafiltration. All process 
wastes are recycled to the head of treatment plant. Clarifier sludge is pumped to a sludge holding tank and 
processed in a filter press for disposal offsite. Chemical systems include coagulant (ferric chloride), dry polymer 
system, and chemicals for membrane cleaning.  

Process Water Treatment System for Novelis Automotive Aluminum Facility, Novelis, KT , From 2018 To 
2020 
Lead process engineer for the conceptual design, detailed design and construction support of the process water 
treatment system including raw water equalization tanks, corrugated plate interceptor for oil and grease removal, a 
Multiflo® clarifier with lime, acid, polymer addition for contaminants precipitation and clarification, and Multimedia 
filters for solids removal before discharge. Clarifier sludge is further processed with a filter press to produce dry 
solids for off-site disposal. Filter backwash waste and filter press filtrate are recycled to the head of the treatment 
system. The project also included two 210 GPM RO units to produce demine water and a process water recovery 
system consists of multimedia filters and ion exchange vessels to purify a stream of the process waste for reuse. 
Chemical systems include lime silo and feed system, acid, caustic, coagulant, and polymer systems. 

Barnstable, MA- Piloting MDunn-Airpor, Town of Barnstable, MA, From 09/2022 To 04/2023 
The KLF team performed a Pilot Study for the Mary Dunn Drinking Water Filtration and Treatment Facilities to 
address their current water system challenges. Primary contaminant of concern addressed in the pilot testing are 
Iron/Manganese, and PFAS in the source water.  The goal is to provide a system that is reliable and resilient to 
supply high quality water to the residents for years to come. 

Barnstable Straightway and Hyannisport Water Treatment Facilities PFAS Piloting & Pre-Design, Town of 
Barnstable, MA, From 12/31/2020 To Present 
The Town of Barnstable’s Straightway and Hyannisport Treatment Facilities serve 4 wells with a combined pumping 
capacity of 2,700 GPM. However, deteriorating water source water quality requires that these facilities be upgraded 
with a long-term solution to remove elevated levels of iron, manganese, 1-4 dioxane, and PFAS. Mr. Pan serves as 
senior for the Kleinfelder team, which completed a treatment technology evaluation, conceptual design, and 
alternatives analysis to determine the solution that would provide flexibility, resiliency, and cost-effective treatment. 
Pilot testing included manganese greensand filtration, UV/AOP for 1,4-D removal, and GAC for PFAS adsorption. 
Due to the change of treatment process, a study to evaluate the impact of corrosion on the existing distribution was 
conducted. We concluded that the existing corrosion control strategy of feeding ortho phosphate is still valid and 
will remain as the corrosion control after the new treatment system is installed. 

 
 



 

Carissa Byers, CBLP, PWS 
Staff Scientist 

Ms. Byers is an environmental scientist with extensive experience in leading 
non-tidal and tidal wetland and waterway delineations in accordance with the 
1987 USACE Wetland Delineation Manual and Regional Supplements and 
delineation reporting and mapping. Ms. Byers has a thorough understanding of 
wetland/ waterway permitting including State General Permits, USACE TMDL 
RGP, and Nationwide Permit requirements. She also has extensive experience 
with restoration/mitigation landscape plan design, contractor 
procurement/management, material inspections and installation oversight, and 
post-installation inspections and reporting. Ms. Byers has experience with 
regulated resource impact analysis, mitigation requirements, conducting 
jurisdictional determinations and pre-application meetings, regulatory agency 
coordination including the CBCA Commission; wetland mitigation and stream 
restoration site selection, design, construction oversight, monitoring and 
reporting; design plan review; and subcontractor management. Ms. Byers is 
proficient in ArcGIS, AutoCAD, and Microstation. Additionally, Ms. Byers has 
used ArcGIS online and Collector for multiple DOT projects. Ms. Byers is 
motivated, organized, and thorough with attention to detail for project 
management. 

Selected Project Experience 

NPDES Services, MDOT SHA BCS 2010-12B, MDOT SHA, 
Statewide, MD 
Ms. Byers served as the environmental scientist responsible for wetland and 
waterway delineations, permitting, and agency, client, and subconsultant 
coordination. Responsible for leading the wetland and waterway delineation; 
JPA preparation/submittal; and landscape design for NPDES stormwater 
management and stream restoration projects assisting with resource 
assessments and permitting. Select projects include: TMDL SWM Retrofit 
Design in Washington County with final design, H/H, reports, permitting and 
MOT for 15 new BMPs, Israel Creek Stream Restoration design, wetlands 
creation, H/H, and permitting for 5,500 LF. 

 

Windy Knolls Wetland Mitigation and Floodplain and Tier II Stream 
Restoration Site, Clarksville, Howard County Department of Public 
Works, MD 
Ms. Byers served as the environmental scientist responsible for wetland 
delineations, forest stand delineations, specimen tree identification, function and 
value assessments, habitat assessments, permitting, agency coordination, JV 
partner coordination, landscape plans, ground water/soil/vegetation monitoring, 
and Draft Prospectus. Responsible for generating wetland and stream mitigation 
opportunity sites utilizing resources including the EPAs Watershed Resource 
Registry tool, MDE’s stream health website and Tier II Waterway mapping, 
historic and current aerials, and topographic mapping. Performed wetland 
delineations and significant tree identification. Prepared the JPA package for the 
geotechnical investigation. Prepared landscape plans. 

 

Broad Creek Outfall Restoration, Anne Arundel County BWPR, Anne 
Arundel County, MD 
Ms. Byers served as the environmental scientist lead for wetland and forest 
stand delineation, landscape design, County Planning and Zoning modifications, 
and Critical Area Buffer Management Plan. Kleinfelder supported the Anne 
Arundel County Department of Public Works with the assessment, design, and 
permitting for the restoration of approximately 1,350 LF of an outfall and tributary 
to Broad Creek. The project consisted of upgrades to an existing storm drain 

 
 

Years of Experience  
10 Years 

 

Education 
BS, 2012, Biology 
– Concentrations 
in Chemistry and 
Microbiology, Gwynedd Mercy 
University 

 

Registrations/ 
Certifications 
PWS- Professional 
Wetland Scientist No. 3206 

CBLP, Chesapeake Bay 
Landscape Professional Cert 
No. 3-00125 

Spotted Lanternfly 
Certification and Permit No. 
PA-20200100123 
(a regional certification - 
applicable in PA, MD, VA, NJ, 
& DE) 

MBSS Spring Sampling 
Certified 

Tidal/Nontidal wetland 
delineation and monitoring in 
MD, PA, WV, and DE; 
Certified Biological Stream 
Survey BMI Sampling 
Certified (2019) 

 
 
 
 
 
 

 



 

outfall and the construction of a regenerative stormwater conveyance (RSC) system to reduce bed and bank 
erosion, provide nutrient reductions, and enhance aquatic habitat by providing vertical grade control and flow 
diversity along the tributary. Responsibilities included wetland and forest stand delineation, permitting, landscape 
design, County Article 17 modifications, and Critical Area mitigation and coordination. 

 

Prince George’s County Outfalls - Group 1, MDOT SHA, Prince George’s County, MD 
Ms. Byers served as the environmental scientist responsible for wetland and waterway delineations; delineation 
database creation, permitting, landscape design, and client coordination. Lead scientist for wetland and waterway 
delineations at seven (7) outfall sites. Prepared wetland delineation memo and mapping for submittal to SHA. 
Prepared and coordinated JPA packages for submittal to EPD, including impact graphics, Function and Value forms, 
MDE TMDL Restoration Checklist, and USACE TMDL RGP forms. Addressed comments from SHA and MDE, 
managed SHA widget geodatabase. Prepared floodplain bench enhancement plantings to satisfy wetland 
replacement requirements. 

 

Dairy Farm Road and Towsers Branch Stream and Outfall Restoration, Anne Arundel County DPW, Anne 
Arundel County, MD 
Ms. Byers served as the environmental scientist responsible for landscape design, County modifications, and TOYR 
Waiver Request. Kleinfelder performed a wetland delineation and forest stand delineation in accordance with 
Federal, State, and local jurisdiction protocols. Coordination was required with the Federal, State, and local 